

TEST REPORT

Test Report # 19H-008686 Date of Report Issue: December 5, 2019
Date of Sample Received: November 26, 2019 Pages: Page 1 of 4

CLIENT INFORMATION:

Company: Hit Promotional Products
Recipient: Nathan Cotter
Recipient Email: ncotter@hitpromo.net



SAMPLE INFORMATION:

Description: GLASS CANDLE W/BAMBOO LID
Assortment: 3 colors Purchase Order Number: 339144
SKU No.: 9230 Agent: Brand New Days
Factory No.: 106772 Country of Origin: China
Country of Distribution: United States Labeled Age Grade: -
Quantity Submitted: 3 pcs (White, Silver), 2 pcs (Black) + 1 lot Parts Recommended Age Grade: -
Testing Period: 11/26/2019 – 12/05/2019 Tested Age Grade: -

OVERALL RESULT:

 **PASS**

Refer to page 2 for test result summary and appropriate notes.

QIMA Testing (HK) Limited



Ricky Cheung Chin Yeung
Manager, Physical Laboratory

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	ASTM F2179-14 - Glass Candle Containers-Annealing Test
PASS	ASTM F2179-14 - Glass Candle Containers-Thermal Shock Test
PASS	ASTM F2417-17 Fire Safety for Candles
PASS	ASTM F2058-07 - Fire Safety Warning

DETAILED RESULTS:

ASTM F2179-14-Glass Candle Containers-Annealing Test

Test	Observation	Conclusion
Effectiveness of annealing	No crack or breakage. It is annealed glass.	PASS

ASTM F2179-14-Glass Candle Containers-Thermal Shock Test

Test	Observation	Conclusion
Thermal Shock	No crack or breakage.	PASS

ASTM F2417-17 Fire Safety for Candles

Section	Test	Conclusion
4.1	Safety Requirements for Flame Height	PASS
4.2	Safety Requirements for Candle Container Integrity	PASS
4.3	Safety Requirements for Secondary Ignition	PASS
4.4	Safety Requirements for Flame Impingement	PASS
4.5	Safety Requirements for Stability	PASS

ASTM F2058-07 - Fire Safety Warning

Test	Observation	Conclusion
Fire Safety Warning	The product contains the warning in correct format	PASS

SAMPLE PHOTO:



-End Report-